MERCURY (125 [4 CvL.))
Serial Mbr Range: 0G7E0300 THRU 079373333 (LUS4)

< E xhaust Plate(S /M USA-0T801000/ BEL-OP2E68000 and Up) b w
Ref |Clazs|Part Description Qt Comment Footnote
2 17 23784 PIM, Dowel 4

3 881973 RETAINER 1

4 331915007 | MOUNT 2

5 10 221975 SCREW, [ME » 35] 4

A 10 42974 |BOLT, [M12 = 175) 2

7 11 853123/ MUT, (M12) 2

a2 23 213745 SPACER 1 [Long)

a2 23 11289  SPALCER 1 [#-Long]

3 43585 | COUPLING 1

10 27 43008 6|GASKET 1 2
11 42966T07 | ExHAUST TUBE 1

12 10 40011151 |SCREW, (M2 » 358) g

13 42962 | SEAL 1

14 25 23417 1|GROMMET 1

15 32 881201 1|WATER TUBE, (13.21 Incheg)[Lon| 1 [13 124 in] [Long]
15 32 881201 2|WATER TUBE, [18.21 Inches] [+4-L|1 [18 1./din) (<-Long)
16 224661 | CLAMP 1

17 814080|SEAL 1 [Upper)

18 10 929833045 | SCREW, (M8 » 45) 2

19 8819187 | CLAMP, Bracket, Upper Mount 1

20 25 19565 GROMMET 1

21 23 43237 | BUSHIMG 1

22 FI932420| SHAFT ASSEMBLY, Shift 1

23 429124 3| SHIFT LIMK 1

24 23 48475 BUSHING 2

25 12 E305E6 |'WASHER, (255« .620 % .03) 1

26 11 40138 E[NUT, [ME] 1

27 10 40011151 |SCREW, (M8 » 35) 2

28 10 40071158 SCREW, (M8 = 70) 1




